HH10 Spare Parts List
HH10 from serial number 1451
HH10RYV from serial number 2741

Fig. 1

Revised 07/09-2017

Pos. Part No. | Description Pcs.
- 4341408 | 3/8" tailhose-set 2 m 1
- 7401141 | Q.R. coupling 1/2" BSP male 1
- 7401142 | Q.R. coupling 1/2" BSP female 1
- 8211635 | Fork wrench 41 mm 1
1 8211575 | Chisel retainer Quick Change 1
1 8212039 | Chisel retainer Closed 1
2 7611634 | Screw M8x20 9

Loctite 243 - 25 Nm
3 7511631 | Lock ring 1
4 8211570 | Nose part incl. bushing HEX 19 1
4 8212971 | Nose part incl. bushing HEX 0,580" 1
5 8731385 | Plastic cover 1
7 7611306 | Retaining ring A6 2
8 8231396 | Pin g6 1
9 8231382 | Trigger lever 1
10 8211568 | Handle 1
45 8211645 | Supporting handle 1
46 7731447 | Handle cover 1
47 7611282 | Screw M8x16 2
48 8211644 | Aluminium handle 1
49 7621010 | Lock nut M8 1
- 9011599 | Front handle complete 1

Incl. pos. 2, 45, 46, 47, 48 and 49




HH10 Spare Parts List
HH10 from serial number 1451
HH10RYV from serial number 2741

Pos.  Part No. \ Description Pcs.
11 7611578 | Retaining ring 30x1.2 1
12 8211577 | Supporting washer 20 1
13 7511576 | Seal 920/928x5.7 1
14 9011812 | Cylinder 1
15 7611580 | Spring ring 1
16 9011643 | Rod wiper 1
17 8211473 | Striking piston 1
18 7511581 | O-ring 52x2 1
19 7611572 | Screw M8x80 2
Loctite 243 - 25 Nm

20 7613152 | Screw M6x12 4
Loctite 243 - 12.5 Nm

21 7621037 | Pipe plug 1/8" 7
Loctite 542

22 9011813 | Valve housing 1
For HH10

22 9012047 | Valve housing 1
For HH10RV

23 7521017 | Sealring 3/8" 3

24 8231394 | Fitting 3/8"x3/8" 2
80 Nm

25 7611632 | Screw M6x12 2
Loctite 243 - 12.5 Nm

26 9013153 | Spool plate 1

27 7511573 | O-ring 18.3x2.4 1

28 8211476 | Sleeve 1

29 8211477 | Spool for HH10 1

29 8212046 | Spool for HH10RV 1

30 7411569 | Accumulator 1
Loctite 638 - 90 Nm. Incl. pos. 53 and 54

31 7611574 | Screw M8x60 4
Loctite 243 - 40 Nm

32 7611252 | Crinkled spring washer 23.8x17.3x0.3 1

33 8211226 | Seal housing 1

34 7521013 | Seal 1

35 8211686 | Mounting plate 1

37 8611249 | Compression spring 1.25x12.5x62.5 1

39 9012044 | Trigger piston complete 1

40 8211251 | Washer 1

41 7521014 | Seal 1

42 7511248 | O-ring 20x2 1

44 8731393 | Distance piece trigger 1

50 7611806 | Set screw M6x6 1
Loctite 243 - 5 Nm

51 7511808 | Seal ring M6 1

52 7611807 | Screw plug M6x8 1
Loctite 243

53 7511254 | Seal ring M8 1

54 9911820 | Charging screw M8 1

- 9011636 | Seal kit 1




